

परीक्षण रिपोर्ट / TEST REPORT

रिपोर्ट सं / REPORT NO. : 67077

22-11-2021

क्र.सं / Sl. No. 28203

दिनांक / Date :

Test Duration: 12-10-2021 To 22-11-2021

भाग - ग / PART - C

परीक्षण परिणाम / TEST RESULTS

S.no.	Test Name	Test Method	Unit	Test Value Obtained
Party's sample detail/code no: (1) Compact 3.0 mm PC1SP LUTN 3214 - as stated by the party				
1	Flammability (Vertical burning) at 3 mm thickness	IS : 14443 : 1997 (UL-94)	--	V-2
Party's sample detail/code no: (2) Compact 4.0 mm PC1SP LUTN 4314 - as stated by the party				
2	Flammability (Vertical burning) at 3.8 mm thickness	IS : 14443 : 1997 (UL-94)	--	V-2
Party's sample detail/code no: (3) Compact 1.80 mm PC1SP LUQC 2354 - as stated by the party				
3	Flammability (Vertical burning) at 1.8 mm thickness	IS : 14443 : 1997 (UL-94)	--	V-2
Party's sample detail/code no: (4) Compact 3.0 mm PC1SP LURC 3244 - as stated by the party				
4	Flammability (Vertical burning) at 2.8 mm thickness	IS : 14443 : 1997 (UL-94)	--	V-2
Party's sample detail/code no: (5) Embossed 2.80 mm PC1SF LURC 3354 - as stated by the party				
5	Flammability (Vertical burning) at 2.8 mm thickness	IS : 14443 : 1997 (UL-94)	--	V-2
Party's sample detail/code no: (6) Diamond 2.80 mm PC1SC LURC 2454 - as stated by the party				
6	Flammability (Vertical burning) at 2.8 mm thickness	IS : 14443 : 1997 (UL-94)	--	V-2

Part-D

REMARKS

1. This Test report/Certificate is issued only for the samples submitted to CIPET
2. The Results stated above related only to the items tested.
3. The Quality of the subsequent production lot has to be ensured by the purchaser.
4. This report, in full or part, shall not be reproduced, published, advertised, used for any legal action, Unless prior permission has been secured.
5. Selection of samples for individual test has been done in accordance with respective clauses of IS.
6. Details of test sub-contracted: Nil

End Of Report